

BRAND MANAGEMENT GROUP LLC
1605 Main St., Suite 300,
Sarasota, FL 34236
USA

Les Avenières VT, on April 26th, 2023

TEST CERTIFICATE – EFR-23-001060

Reaction to fire tests in accordance with standard NF P92-507 Feb. 2004) – Fitting materials – Classification according to their reaction to fire

Tests standard **NF P 92-501 (1995)** - Reaction to fire tests Radiation test used for rigid materials, or for materials on rigid substrates (flooring and finishes) of all thicknesses, and for flexible materials thicker than 5 mm

Carried out on April 26th, 2023

Applicant **BRAND MANAGEMENT GROUP LLC**
1605 Main St., Suite 300,
Sarasota, FL 34236
USA

Concerning **HP RECYCLED REMOVABLE ADHESIVE FABRIC**
(LATEX/SOLVENT)

Résultats

M1 on plasterboard support

**Average classification index :
Q = 1,52**

Les Avenières, on April 26th, 2023



Laure BARBIER
Project leader

This certificate is for information purposes only. Only the test report that will be published - in its complete version - will allow the verification of conformity necessary for the validity of the elements.